1 . 2 . 3 . 4 . 5 . 6 . 7
o O (R SPECIFICATIONS
| g uUu UL IGES T
& 88— - —— - (88 B g= )
| PH aoa  —  laos 3 Electrical
@ 000 p—1 JE | Current Rating: 1A AC, DC
T oo 1LI Ié UogTm Voltage Rating: 150V AC/ max.
g _*|_|<+£ Operating Temp.: -35°C ~ +85°C
— - g - Insulation Resistance: 500M 2/ min.
- - L) Withstand Voltage: 500V AC/ min.
Contact Resistance: 30M 2/ max.
|
fh fh fh fh fh fh \V4 = Material
% R R ‘ ~ 5 50 ‘ Terminal Material: Brass/ Tin-plated
< m s - ial: -
- 6590 L Material: Nylon 46, UL94V-0
|- D |
| C |
o
- Dimension mm (in.)
o~ Poles A B C D E
' IIII 2% 5] 5.00(0.197) | 8.10(0.319) [12.10 (0.476) | 7.50 (0.295) | 8.70 (0.343)
— | 2%10[11.25 (0.443) |14.35 (0.565) | 18.35 (0.722) [13.75 (0.541) | 14.95 (0.589)
-— Q 2*15(17.50 (0.689) [20.60 (0.811) [24.60 (0.969) |20.00 (0.787) | 21.20 (0.835)
i % 2%20[23.75 (0.935) [26.85 (1.057) |30.85 (1.215) [26.25 (1.033) | 27.45 (1.081)
'S ‘_"_"7 1.25 07 ﬁ‘
%%II %%v —
o 5 —
N 1 Z Wr i % 75 R & H=]
N ol o LEAMAX ENTERPRISE CO., LED.
M~ PROJ SCALE : F | MOLD NO
_ | REMCOMMENDED P.C.BOARD HOLE DIMM. _@_@ 00 NOT SCALE DWG 4334
General Tolerances: APP MODEL FILE NO REV.
X.XX + 0.1 [CHK CﬁJ 92.02.12 | P+126WM s e | xd
XX + 0.5 DGN AMY 92.0212 |UNIT SIZE
| | | DRW | SHIEH 92.02.12 M |SHT T OF 1 | a4
1 2 3 4 5 6 7




CONTACT RESISTANCE

Wafer 1.25mm (DF13) Contact Resistance: 30m{) max.

Wafer 2.0mm (PH) Contact Resistance: 20m¢) max.

Wafer 2.5mm (XH) Contact Resistance: 20m (] max.



1.25mm DF13 Insertion Force & Withdrawal Force Test

Date:92.05.16
Poles| Unit Insertion Force (MAX.) Withdrawal Force (MIN)
Atlst | At5th | At25th | Atlst | At5th | At 25th

2*5 | kof 1.4 1.1 0.9 1.2 1.0 0.8
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YUANG-HSIAN METAL INSUSTRIAL CORP

Bilm®s o o a 2 r K pg 1
175, CHANG BHOE| ROAD,

TE'IT:IO-GJTEEJ,BEG'-B

H

R 2 §)

7 %O

CHANG HUA TAIWAN R.O.C.

FAX:BB8G8-4-Tg1 1717

HM_ ik 8 & &
"L o _ |EmeE 108 1R
| E,M 4 1| &R (Copper Alloy) S C2600W-0 |t hne] ]
il S ﬂ’ﬂ:& (C!mn;ludl-;"runihtg}
M5 i | X -dopmanidnEe _
OL/TH R 2 110) X OETRIRAT TR (VACUUM X RAY SPECTROGRAPIY)
K AW e mAaRo)] 7o & R AIAR X) MH-A RN
o (Cw T0.680 | B (Fe)| - ——
w aw 2038 | W (si) -
% (Sn) 0.017 | & (Hn) 0.007
| &) (Pb) | — W Sw| ¢ 0.005
ET — ® ap .01
W ™ | 0.008 | HMi(Others) -
AN BT B (Meochanical Testing) h - o
AR (et bk - o
S M W e M RS Ty
45| (COMPUTER UNIVERSAL TESTING MACHINE) S
(8 HN(Tenslle | ¥ A B (Yield IE {3 oW E
L Strenath)| . Strengt|  (Eloneation)fe _ (Marduess)
L) BT kg/mn2[ - kg/wm o IRB
(| RMABNE| 25 ke/mmd wg/m2| 33 IR
| ' | | |
L ai - Fo A i
A A7 R ' oy -




JEE Coll JE Abs. |5

HEAN THICKNESS = 166.1[ALLOY. CORTING HEASURENENT
ST0, DEVIATION = 4.521| - - THICKNESS  CONP. (%)
No. OF HERS. =gl /

- -HEAN COHE-, (%) "
-+ STD. DEVIATION - = @.p@0
| No. OF HERS. =

T meas - 2l s

READING

N= 1 = 169 = 160

LOCATE SPECIHEN N= 2 READING = 178 = 108

T0 HEASURE {N= 3 READING - 169 = 100
. M= 4 RERDING = 162 = 108}

Xt1= 2288 Xt2= 32.14||N= 5 READING = 161 - 108

:
i
H
H
!
[
i
i
i
¥



| 10-- @ Sn - Ph

(SnZ)/ Cu-7y-2

K co .3 Abs . IEN

HEAN THICKNESS = 135.56|ALLOY COATING HEASUREHENT
STD. DEVIATION = 5.048| S THICKNESS — COMP, (7)
Ho. OF HEAS, s 5
HEAN COHP. (X) = 1p8.@g
STD. DEYIATION = §.8009
No. OF HEAS, - 5
T meas = 2@ 5 -
N= 1 READING - 14p.3 - 180.9
LOCATE SPECIMEN N'= 2 READING - 1395 - 100.0
T0 nsﬂsunew N'= 3 READING = 141 ¢ - 108.9
N= 4 READING = 132§ . 109.8
Al = 198.7 Xt = 2g.91 N = 3 READING = 1327 - 188.9

%
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NEPRGTION CERTIFIGATE ACGORDING TO
| EMS-CHEMIE (Asla)Lid- |\ 0004/ DIN BOGAS - 3.1 B
|," waTERiAaL: T T GAILON T302V0 NAT.8093 ST T
! INVOICE NO. . !
i ORDER NO 200418

DATE OF DELIVERY : Jun-07-99 - o
1auamﬂ{m14' Tonne | postions "1
| 20 B7050506 | /56 57 i
| | | !
Feieraas L }
I

i

i e —— . P

| TEST RESULTS " T LOT-NUMBER T
: PROPERTY "s‘rﬁuﬁ?ﬂﬁl um'r '——"_'E-{';nﬁéaé T T T T
'; “MOISTURE CONTENT | DIN 83718 | % T oo EA R
]_ MV (2751, SKy) | 1S© 1133 | em*10min ] 1 | i
| | | | | |

‘ ‘ s 1 i |
R P NS U SR N
. REMARKS ' o
5 |
- e e —

QUALITY CONTROL QNMTJ'P'D

WE HERERY c:rmn it TIIE MATERIAL ENTIRELY COMPLIES WITH OUR TECHMICAL |
EPECIFICATION. i

THE APPLICABLE PROCEOURES BUCH A8 SAMPLING, rEST PLAN AND METHODS ARE

i
DEECRIBED IN QUR QUALITY SYSTEM IN ACCORDANCE WITH IS0 8001 AND CERTIFIED I
BY SGS. |

I

. e e e——

THE TEST RESUL T8 HAVE HEEMN DETERMINED TQ THE BEET OF QUR KNOWLELGE.

| OUR COMPANY DOES HOWEVER NOT GUARANTEE THE PROPERTIES OF THE

| MANUFAGTURED PARTS IN ADDITION THE QUALIFICATION OF YHE PRODUCT FOM A
! GIVEN APPLICATION CANNOT BE NERIVED FROM THE DATA, THE CERTIFICATE DOES
| NOT RELEASE THE CLSTOMER FROM A QUANTITY AND BIGHT CHECK.

e e L ammnEEER s - 4= --I--"-—1

e ot ot R SEN T NP L4t G S M LA 1S RN e S e f— Do " ——— o



ASAHI CHEMICAL INDUSTRY CoO., LTD,
WSAHI KASBI KOGYO KABUS|K] KAISYA)

CANLR Hiblya s Mitsu Building
ABAHIGA IR TOkYD 1=2, Yurskughe In-eham.:'mrodlhu.ﬂm'n 100-8440, Jagun mm-:rmutlaml-rmj
_ TRLEPANAR- 807 -4 )4
TRLEPMHEN Bici-0doT-gnag -
To wham [t may. eoheern; Dnte: 0B-Oct-~ug

Wa are pleasad to submjt the INSPECTION REPORT oF LEONA ag Tallews:
'mmﬂm_ﬂr_gumuﬁ_
Grade FR3T0 X&1
Lat No. AR
Quantity 3MT
PAY Mo R L
Customer WOHLER () ctwN :

---------------

Itgm Unit Tost Resuit Test Method

WATER CONTENT LI 0.080 Jig K ee1p
TENSILE STRENGTH RG/CM: 866 ASTM D s3g
TENSILE BLONGATION % 1.8 ASTM D 633
FLEXURAL STRENGTH - KG/Cmz 1250 AITM D 790
FLEXURAL MODULUS KG/CM2 33800 ASTM D 790
1Z0D IMPACT STRENGTH Kii CM/CM 4.7 ASTM D 285a

-
[ T
hi

T. Ohty, Manager
Quality Control Seetion
LEONA Plant




lepgetay

Jan, 1999

QUALITY QERTIFICATION

i

Wah Lsa~Sakal Engingering Plastle Cerp.

A matarlal osrtification of SUMIKASUPER LOP

OUSTOMER T T t_—-_ H T
L MATERIAL SUMIKASUPER (C
__GRADE ES0Q8L, MR-8

LOT L g7
-M—QELQT o kg
_DELIVERY DATE JAN. 1998

: [IEM ' L!MI.__......EESHLI .SPEC,

_Spegifis gravity - X 1.8 1.80~1,64_|
|_Tensile ptrenph A —dafemz | 1730 | setagn
—Elangatien at brouk L] 62 2=3.0
Flxrsl strangih ~Aiafemd | 1860 | sm1300
| Elaxursl medylup knfom2 . | 116000 | >z85.000 |
—Mﬂmmnmmm_mm__.._ 38 2328
HOT  188kx/gm2 288 22220
| mearature _dogreec | ate | 31590 |




O RIYOMINE METAL INDUSTRY (O, LTD.

HEAD omer . -
v o
TA{E -5 Vs

Date  Mar,d i,léﬂ

ANSPECTIQN OLRTIFISATE
. Customer
Contract No .; 348314 —
SD“'ED‘;"““ * ____ Phosphor Bronze Strips.
ym ‘ - CHI91R-H
JIs H 3110 S
Dimenaionn  : Thiclress 0152 o irch
Width 261 m inch
Length Coll ) inch
Qllmuhr i) frch
Quantity 1 Net Waight 1616.0 ks : Tos
Lot No. H A220401351-1
Specification
% Sire -
Lten Requirement Result
Thickness 0152 ma in. & 0,015 = 0.153 ey
Width 261 o in. % 01 - w098
Langth T m in n ey
Diametsr am . E.f ‘j:_|
% Mecalwnical Property —— S
Jtant Reguirement Result
Tenofle Strength [N /ma’l - 504 ]
Hardness HV 185 ~ 200 ) 194
Hlongation % . = 150 -
Spring Limnit N /o'l - . R
Sutface e = - good .
)
W Chesicsl Compoaltion{ W t % ) — .
ltem Recjuitement - | Rewlt | lTtem | Requirement Result
P 0.00 ~ 035 0.09
Cu+Sne P 99 5min - 99.99 -

We hereby certify the above fact |s true.and corract,
Chief of inspection & tesing section.

0627, Lmwrnt
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(Stutimticms Prooesm)

88/10/02 19:39

Flle name Lot name
Test Date #8/10/02 ~ 0B/10/02
Data Number [i]
Coating 8n~Pb Fb
Tatal 869.410 MI RE.B W
Haxlmum 118,688 MI 14.9 Wwx
Hinimum 107,318 MI. 13.2 wx
Avarage 111.68R MT 14,3 WX
Stand.deviation 3.6387 5482
4. B 85.38 ~ 127.8 11,78 ~ 18,72
Measuremen+t Datea) 98/10/02 19:39
1 Hn-ph- IIB-E HI
Pb= 14,47 wx
2 8n-Fbhe 112.4 MT
Ph. 13125 WX
a 8n-Ph= 111,89 MT
Pbh= 14,22 wx
4 Sn-FPbs= 1106.7 MI
Ph=x 14,78 wx
B Sn-Pb= 107.3 MI
Pha 11,92 wx
8 Sn-Ph= 108.6 M1
Fb=s 14.87 W%
[(Prq:fil-a:p _ 88/10/02 19140
| Thickness
ang - - -
BLIY : i ! :
E i , : :
i i . .
............. .,.1,.. Lo r e e e e e e e Prre i,
: I : :
: i ; i ! .
lﬁu Ll A S A H:H *a E------u-----------:n;-un-u n-.n.l--;- ] iw ";“ ik ks i +-I-
] . I w

...........................

LI

-------------

100 " : ' i

Dlatance.

11 Start B8B.4 Fnd 894,272 Max. 118.8 Nin. 107.3
trect Btart { End D '

Ave,

0 ] nn

111.8 MNumberp



MEAN THICKNRSS:. T8
STD, BEVIATION: {ais
NOL O MTAY. = 1

MEAN COMP, &) MU
3TD. DEVIATICONK - O
NQ. O MEAS & I
T e (05

ATH SPHCIMENT
MUASURE PRESS " (10"

Pud=-0 el Aldz (O8O
Fat [} B e ., R b

ol
N2
e
rimd
s
Ne=g
M=7

=g
=42

(e 1) S IHVCRDESGe

i SWID (NI F ™M O BIRASS w0 ALl LT "-'!i’l 1.2 Al

WHIGKMUS =
THCENRSS=
TEHNCK RS S -
THICK MBS Hw

THICKMILS e
THICKNISS=
THICKNESS=
THICKNES S
THICIKNES &

ALLEHY COATING MIASDRENMITD:

VHICHNERS S
B0}
A
'IJ'I "
(VR
62,7
618
6y
(i o
Fin

k]

[ L T — Ty

COMP, (%) 1
K4
fu g
L
Wik n
43,2
W
9.7
K29
un. |
o1




Custamer sgio gamon o |Commodity: comymus s (w) 10 sz s .
" [l Semirt o sy pm e AP 25 o x
Chemical Analysie Test
Site of Product | ! |
Wk }hw Fidh 1 0t} e (3] ) ! (0 ! ' |
(mm) | imm) |(mm)! ; i
Standard G00-BE . 00R Coms omw | e ;
e | om0 | n.on | 518 Lo 6812 ] | i
e | 0@ | e oo | e oo | om | =T
Taom | 0.5 | 6.0 i 65800 s | oan £, !
f ;! i : | |
B Mechanical & Physical Test |
| Sie of Product | Dimension Test | Teasion Test o - Eieerc
R ] : . - : MHevdnes e Crem Size Condortirsy
ek Ho. I‘h:hrmf "-'.‘nh? !ng,f:h Triekns ! Widik vFensile Strength! Nonzation gy — .
‘mmi | {mm? (e fros; TgTm | kgfo® . 1 g | o
Standard - (L 2- % | - 105 - 175 - _i_ B
mws | om0 |sume| | o e | sy ww  les-sesl - | me
s | IL K | o,  m e sm o |ue-ies| - i
o | 025 1{&&.!@} g 030.. 0. [ P R P PP | ml
| ) P | '

QC Superviser -7,

RINCHAL METAL INDUSTRY CO., LTD.

13, Pei Yuan oad, Chung Li City. Taiwsc R. 0 O
Tel - (03M52R41-5 [08)45260]7-2

Fow -
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i —

o TR

TEEEEE L RS KR
B OB OW & ¥

B4 Lneueen
€3 ST0-88053870
B BB R
ORI ' ﬁ
WOTS % RN % P LI % Fe 0D %
$n N % i % B %
: % oy %%
TEER R
g F (- ap § K \
CRNEE 0.0 iid ERED % S RE %I

=

BN om o @ BLLIIN RHRE G

OB g

8% 024 147





